
MODEL NO.: MI-81360、MI-81363
MI-81360-LE

OPERATING MANUAL

  









72”

15” 25”40”

36”



1. Loosen the CAP screw (A) on the rabbet arm
    (B), Fig. 2

2. Put the blade guard post into the hole on the
    appropriated position, tighten the CAP screw
    then remove the spanner.

3. Note: the blade guard could not touch the
    rabbet arm surface for smooth move.

4. Check the guard for proper tension. If guard
    does not swing back to contact the fence.
    Repeating steps 1-2 until correct tension is
    achieved. NEVER run the jointer without the
    guard being in place and in perfect working
    order.

Installation Assembly
Installation Dust Chute
Mount the dust chute (F) to the pre-tapped holes
in the side of the stand with 4 round head phillips
screws M6x12 (G) & flat washers (H), Fig. 1

B

A





To adjust outfeed table
The outfeed table should be set level with the
highest point of the knives, Fig. 14. The height
of the outfeed table should be verified and
adjusted prior to first use. It should also be
verified and readjusted periodically to
compensate for knife wear and also upon knife
replacement.
The Jointer table is adjusted at manufactory and
should no further adjustment required. To align
the tip of knife & outfeed table as below if
necessary.
1. Make sure that the machine is disconnected 
    from the power source.
2. To give yourself unimpeded access to the
    cutterhead and upper pulley, remove the
    blade guard.
3. Set a straightedge (A, Fig. 5 & 6) onto the
    outfeed table so that it sits over the
    cutterhead but does not completely cross
    the gap between the tables and do not
    touch the infeed table.
4. Turn the upper pulley by hand, until any
    one of the knives is at its highest point.
5. Loosen the Lock Handle (B, Fig. 7) 
6. Push up or down the height adjustment
    handle (C, Fig. 7) to adjust the outfeed table
    height so that the knife tip barely touches
    the straight-edge.
7. Re-tighten the Lock Handle (B) to secure the
    outfeed table in position.

B

C



A

C

B

D

B

DEPTH STOP 1/2”

DEPTH STOP 0

A

F

G



Table Leveling
The table level on your machine is factory adjusted and may 
never require readjustment. Should any adjustment become 
necessary, do the following:.

3. Remove the round head hex screw and remove the cover 
(A). Remove the button plug, remove the CAP screw (B) with 
a hex wrench, turn KNOB (C) counterclockwise, and remove 
the back cover.

hex(B). locking nut below(C),remove the fence assembly.

A B

C D

1. Loosen CAP screw, remove the blade guard

5. Set a straightedge (Q) on the front that must cross the 
infeed table & outfeed table,adjust 4 eccentric sleeves(R) by 
24mm open wrench. Keep checking the level of the tables 
with a straightedge until leveling is achieved,

6. Set a straightedge (Q) on the front that must cross the 
infeed table & outfeed table,adjust 4 eccentric sleeves(R) by 
24mm open wrench. Keep checking the level of the tables 
with a straightedge until leveling is achieved,

7. Put the fence .blade guard. front cover & rear cover back 
to machine & tighten all of screws.

Warning: 
Do not connect the plug to power source

9

2. Remove plug, remove CAP screw, take off the    
    rear cover.

BA

A

B
C

Q

R

Q

S





Operat ion Instruct ion For  Heavy-Duty 
Cutterhead with TCT Tips

2.Once blowing the slot with air flow , put wedge
& tips into the slot as Fig.B

3. Hold nut and drive the screw into the slot 
partially as Fig.C

4. Adjust tip to middle position with down-force. 
Meanwhile, tighten screw with torque 230~270 
kgf-cm as Fig.D

 

 

  

Fig A

Fig B

Fig C

Fig D

1.Clean wedge & tips (30x12x1.5 with 35°) and
combine them together as Fig A.



Step 2. Remove the round head hex screw and remove the
 cover (A). Remove the button plug, remove the CAP screw  
(B) with a hex wrench, turn KNOB (C) counterclockwise,  
and removethe back cover.

A B

C D

Step 6. Loosen CAP screw, remove the blade guard

Step 1. Remove plug, remove CAP screw, take off the    
    rear cover.

BA

3 7

5

A
B

Step 4. Loosen the 4 pan head phillips screw (C) on 
the base Remove side cover (D)        

A

B

C

D



2













19

G
R

EE
N

W
H

IT
E

BL
AC

K
BL

AC
K

W
H

IT
E

G
R

EE
N

BLACK

WHITE

GREEN

Po
w

er
 C

or
d 

w
/C

SA
/U

L 
Pl

ug
SJ

T 
16

AW
G

*3
C

*2
57

0m
m

(C
C

W
)

TH
ER

M
AL

 R
EL

AY
M

AG
N

ET
IC

 C
O

N
TA

C
TO

R

98

2T1

A1

1L1

R
O

ManAuto
97 96

R

95

4T2 6T3 14NO

A2

18
17

3L2 5L3

A2

13NO

G
R

O
U

N
D

2H
P*

23
0V

*6
0H

Z*
1P

H

BL
AC

K
BL

AC
K

SJ
T 

16
AW

G
*3

C
*1

00
0m

m



20

Parts Diagrams 



21

Parts Diagrams 



22 

55
-1

.1

55
-1

.2
55

-1
.3

55
-1

.4
55

-1
.6

55
-1

.5
55

-1
.7 55

-1
.8

55
-1

.7

-1

55

55
-2

-1

55
-2

-3

55
-2

-2

55
-2

-6
55

-2
-5

55
-2

-4

M
I-8

13
60

-L
E-

55

M
I-8

13
60

-5
5



23

Parts Diagrams 

N



ITEM NO. DESCRIPTION SPECIFICATION Q'ty
MI-81360-1 KNOB OUTFEED 1
MI-81360-2 SET LOCK SCREW M6*1.0P*6 1
MI-81360-3 RETAINING RING STW-12 2
MI-81360-4 SHAFT 1
MI-81360-5 FLAT WASHER 12*25*1.5t 1
MI-81360-6 KNOB FENCE TILT 2
MI-81360-7 HANDLE SHAFT 2
MI-81360-8 CAP SCREW 1/4"-20NC*1/2" 1
MI-81360-9 FLAT WASHER 13*35*5.0t 1
MI-81360-10 HEX. LOCKING NUT 1/2''-12NC(19B*15H) 1
MI-81360-11 SPRING PIN 4*25 1
MI-81360-12 CRANK 1
MI-81360-13 CLAMP SCREW 1
MI-81360-14 PLATE STOP 1
MI-81360-15 FLAT WASHER 13*28*3.0t 1
MI-81360-16 LOCK HANDLE 1
MI-81360-17 PIN 1
MI-81360-18 FENCE BRACKET COVER 1
MI-81360-19 PLATE 1
MI-81360-20 FLAT WASHER 6.6*13*1.0t 2
MI-81360-21 PAN HEAD PHILLIPS SCREW 1/4"-20NC*1/2" 2
MI-81360-22 HEX. NUT 1/4”-20NC(11B*5.5H) 2
MI-81360-23 CAP SCREW 1/4"-20NC*1-1/4" 2
MI-81360-24 BOLT SHOULDER 10*6 1
MI-81360-25 TILT PLATE 1
MI-81360-26 HEX. SCREW 5/16"-18NC*1-1/4" 1
MI-81360-27 HEX. NUT 5/16”-18NC(12.7B*6.75H) 5
MI-81360-28 HEX. NUT 1/2"-20NF(19.05B*6.35H) 2
MI-81360-29 STUD PIVOT 2
MI-81360-30 PAN HEAD HEX. SCREW 5/16"-18NC*1-1/2" 1
MI-81360-31 FENCE 1
MI-81360-32 FLAT WASHER 5.2*10*1.0t 4
MI-81360-33 PACKING 1
MI-81360-34 CAP SCREW 3/16"-24NC*1/2" 2
MI-81360-35 STUD PIVOT 4
MI-81360-36 HEX. NUT 3/8"-16NC(13.83B*6.68H) 4
MI-81360-37 NUT HANDLE 1
MI-81360-38 SHAFT LOCK 1
MI-81360-39 SQUARE NUT 1/2"-12UNC 1
MI-81360-40 FLAT WASHER 8.5*16*2.0t 5
MI-81360-41 SPRING WASHER 8.2*13.7 13
MI-81360-42 CAP SCREW M8*1.25P*25 4
MI-81360-43 SPRING PIN 4*20 1
MI-81360-44 KEY 1
MI-81360-45 PAN HEAD HEX. SCREW M5*0.8P*12 3
MI-81360-46 LEAD SCREW 1
MI-81360-47 FLAT WASHER 6.7*16*2.0t 3
MI-81360-48 FENCE BRACKET 1
MI-81360-49 WAVE WASHER WW-19(19.05*26) 1
MI-81360-50 KEY 5*5*22 1
MI-81360-51 CUTTERHEAD PULLEY 1
MI-81360-52 SET LOCK SCREW M6*1.0P*8 13
MI-81360-53 BEARING HOUSING 2
MI-81360-54 BALL BEARING 6204 2
MI-81360-55 CUTTERHEAD ASSEMBLY 
MI-81360-55-1 HELICAL CUTTERHEAD ASSEMBLY 1
MI-81360-55-1.1 CUTTER HEAD 1
MI-81360-55-1.2 SCREW 22
MI-81360-55-1.3 NUT 22
MI-81360-55-1.4 KNIFE-HOLDER / CHIPBREAKER 22
MI-81360-55-1.5 CARBIDE INSERT (STAN-DARD) 30X12X1.5MM (T) 14

PARTS LIST FOR MI - 81360 & MI-81363



ITEM NO. DESCRIPTION SPECIFICATION Q'ty
MI-81360-55-1.6 CARBIDE INSERT (RABBET-ING) 30X12X1.5MM (T) 2
MI-81360-55-1.7 T HANDLE ALLEN KEY 5MM 2
MI-81360-55-1.8 ALLEN KEY 5MM 1

MI-81360-LE-55 FLAT CUTTERHEAD ASSEMBLY 1
MI-81360-LE-55-2-1 CUTTERHEAD 1
MI-81360-LE-55-2-2 SPRING 6
MI-81360-LE-55-2-3 PAN HEAD HEX. SCREW M5*0.8P*12 6
MI-81360-LE-55-2-4 KNIFE 3
MI-81360-LE-55-2-5 KNIFE LOCKING BAR ASSY 3
MI-81360-LE-55-2-6 KNIFES ETTING GAUGE ASS'Y FOR FLAT KNIFE CUTTER-HEAD ONLY 1

MI-81360-57 PUSH BLOCK 2
MI-81360-58 BLADE GUARD ASSEMBLY 1
MI-81360-58.1 BLADE GUARD 1
MI-81360-58.2 TORSION SPRING 1
MI-81360-58.3 BLADE GUARD SHAFT 1
MI-81360-58.4 SPRING PIN 6*28 1
MI-81360-58.5 SPRING PIN 5*26 1
MI-81360-58.6 RETAINING RING STW-11 1

MI-81360-61.5 ROUND HEAD PHILLIPS SCREW M5*0.8P*10 2
MI-81360-61.8 STRAIN RELIEF SB7R-1 1
MI-81360-64 OUTFEED TABLE 2
MI-81360-65 CAP LOCK SCREW M8*1.25P*25 16
MI-81360-66 SHAFT 4
MI-81360-67 FLAT WASHER 8.5*19*3t 2
MI-81360-68 RIBBET 1
MI-81360-69 CAP SCREW 5/16"-18NC*1" 1

MI-81360-70 MAGNETIC SWITCH ASSEMBLY 2HP*220V-240V*1PH 1
MI-81360-70-1 CONTACTOR MA-09 / 2HP*230V*60HZ*1PH 1

MI-81363-70 MAGNETIC SWITCH ASSEMBLY 2HP*220V-240V*3PH 1

MI-81360-LE-70 MAGNETIC SWITCH ASSEMBLY 1

MI-81360-71 BUSHING 8
MI-81360-72 SUPPORTING PLATE 2
MI-81360-73 SET LOCK SCREW M5*0.8P*8 8
MI-81360-74 LIFTING BASE 2
MI-81360-75 BUSHING 12
MI-81360-76 ROD BRACKET 6
MI-81360-77 FIX PLATE 4
MI-81360-78 CAP LOCK SCREW M5*0.8P*10 16
MI-81360-79 CONNECTING ROD 4
MI-81360-80 HEX. NUT M16*2.0P(24B*13H) 2
MI-81360-81 HEIGHT ADJUSTMENT ROD 2
MI-81360-82 KNOB FENCE TILT 2
MI-81360-83 FLAT WASHER 6.7*19*2.0t 2
MI-81360-84 SPRING WASHER 6.5*10.5 6
MI-81360-85 ROUND HEAD PHILLIPS SCREW M6*1.0P*8 2
MI-81360-86 HANDEL SHAFT 1
MI-81360-87 CARRIAGE SCREW 2
MI-81360-88 FIXING PLATE 1
MI-81360-89 HEX. LOCKING NUT 1/4”-20NC(11B*8H) 1
MI-81360-90 HEX. NUT M5*0.8P(8B*4H) 1
MI-81360-91 TENSION SPRING 1
MI-81360-92 CAP SCREW M5*0.8P*15 1
MI-81360-93 PACKING 8
MI-81360-94 REAR COVER-L 1

PARTS LIST FOR MI - 81360 & MI-81363



ITEM NO. DESCRIPTION SPECIFICATION Q'ty
MI-81360-95 CAP SCREW M6*1.0P*10 8
MI-81360-96 PLUG HP-13 8
MI-81360-97 REAR COVER-R 1
MI-81360-98 FRONT COVER-L 1
MI-81360-99 FRONT COVER-R 1
MI-81360-100 KNOB 1
MI-81360-101 CAP SCREW M6*1.0P*15 6
MI-81360-102 FIXING BRACKET-L 1
MI-81360-103 HEX. SCREW M8*1.25P*30 4
MI-81360-104 HEX. NUT M8*1.25P(13B*6.5H) 5
MI-81360-105 BASE 1
MI-81360-106 ROUND HEAD HEX SCREW M6*1.0P*10 2
MI-81360-107 COVER 1
MI-81360-108 SPONGE 30*30*22(L*W*H) 1
MI-81360-109 DUST COLLECT ASSEMBLY 1
MI-81360-110 CAP SCREW 3/8-24NF*2" 2
MI-81360-111 SPRING WASHER 9.8*17.8 2
MI-81360-112 HEX. SCREW M8*1.25P*25 4
MI-81360-113 FIXING BRACKET-R 1
MI-81360-114 POINTER INDICATOR 1
MI-81360-115 ROUND HEAD HEX SCREW M5*0.8P*6 2
MI-81360-116 FLAT WASHER 10.5*23*3.0t 4
MI-81360-117 WAVE WASHER WW-10 2
MI-81360-118 LOCK HANDLE 2
MI-81360-119 ROUND HEAD PHILLIPS SCREW M6*1.0P*12 8
MI-81360-120 FLAT WASHER 6.6*13*1.0t 8
MI-81360-121 DUST CHUTE 1
MI-81360-122N Stand For NTH Switch 1
MI-81360-123 WHEEL 4
MI-81360-124 HEX. LOCKING NUT M8*1.25P(13B*9H) 4
MI-81360-125 HEX. SCREW M8*1.25P*60 4
MI-81360-126 BOLT 2
MI-81360-127 ROUND HEAD PHILLIP SCREW W/WASHEM6*1.0P*10/6*13.2*1.0t 4
MI-81360-128 BELT COVER 1
MI-81360-129 SIDE COVER 1
MI-81360-130 PAN HEAD PHILLIPS SCREW M6*1.0P*20 4
MI-81360-131 CLIP 4
MI-81360-132 ROUND HEAD TAPPING SCREW M4*1.59P*8 8
MI-81360-133 CAP SCREW M8*1.25P*20 4
MI-81360-134 CARRIAGE SCREW 5/16''-18NC*3/4'' 4
MI-81360-135 FLAT WASHER 8.5*19*2.0t 4
MI-81360-136 POLY-V-BELT 300J-7 1
MI-81360-137 MOTOR ASSEMBLY 2HP*220V*60HZ*1PH 1
MI-81360-137.1 MOTOR 2HP*220V*60HZ*1PH 1
MI-81360-137.2 MOTOR PULLEY 1
MI-81360-137.3 SET LOCK SCREW M6*1.0P*8 1
MI-81360-137.4 STRAIN RELIEF MG16A-10B-ST 1

MI-81363-137 MOTOR ASSEMBLY 2HP*220V*60HZ*3PH 1
MI-81363-137.1 MOTOR 2HP*220V*60HZ*3PH 1

MI-81360-LE-137 MOTOR ASSEMBLY 1

MI-81360-143 ROUND HEAD PHILLIPS SCREW M5*0.8P*10 2
MI-81360-160 HEX. WRENCH 6mm 1
MI-81360-161 OPEN WRENCH 8*10 1
MI-81360-163 HOOK 2
MI-81360-164 OPEN WRENCH 11*13 1
MI-81360-165 HEX. WRENCH 3mm 1

PARTS LIST FOR MI - 81360 & MI-81363



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




